
eScholarship provides open access, scholarly publishing
services to the University of California and delivers a dynamic
research platform to scholars worldwide.

 Peer Reviewed

Title:
Current and Long-Term Effects of Delta Water Quality on Drinking Water Treatment Costs from
Disinfection Byproduct Formation

Journal Issue:
San Francisco Estuary and Watershed Science, 8(3)

Author:
Chen, Wei-Hsiang, University of California, Davis
Haunschild, Kristine, University of California, Davis
Lund, Jay R., University of California, Davis
Fleenor, William E., University of California, Davis

Publication Date:
2010

Publication Info:
San Francisco Estuary and Watershed Science, John Muir Institute of the Environment, UC Davis
[...]
parts replacement, performance monitoring, electric-
ity, and labor. More details on methods and assump-
tions used for ozone cost estimation are available 
in USEPA (2005). Information on chemical costs for 
pH depression at various bromide levels (Krasner 
and others 2007; Lu and others 2007) is introduced 
to examine how bromide affects ozonation costs by 
considering the amount of acid (sulfuric acid) and 
base (sodium hydroxide) possibly needed to con-
trol the formation of bromate. Adjustment of pH is 
assumed to maintain ozonation pH at 6.1 to control 
bromate formation, while the pH of ozone contactor 
and treatment plant effluents are controlled at pH 
7.0 and 8.4 to reduce corrosion in the downstream 
basins and distribution system, respectively. 

The effects of bromide concentration on total annu-
alized cost and annual O&M cost for three sys-
tem sizes (1 to 7, 7 to 76, and 76 to 430 mgd) are 
shown in Figure 6. Bromide is considered in this 

Bromide (mg/L)

0.0 0.1 0.2 0.3 0.4

An
nu

al
 O

&M
 C

os
t (

$/
AF

)

0

50

100

150

200

250

300

1-7 mgd
7-76 mgd
76-430 mgd

Bromide (mg/L)

0.0 0.1 0.2 0.3 0.4

To
ta

l A
nn

ua
liz

ed
 C

os
t (

$/
AF

)

0

100

200

300

400

500

600

700 1 - 7 mgd
7 - 76 mgd
76 - 430 mgd

 
 Figure 6  Bromide concentration effects on total annualized cost and annual O&M cost of ozonation for disinfection and oxidation in 

conventional water treatment



san francisco estuary & watershed science

12

cost estimation for ozone. Substantial economies of 
scale occur for larger plants. Both total annualized 
cost and annual O&M cost per acre-foot increase 
as bromide concentration increases and system size 
decreases. These costs are based on bromide concen-
trations ranging from 0 to 0.4 mg L-1, which is the 
bromide concentration range common in the Delta. 
The concentrations of TOC are assumed to be 3.5 and 
4.1 mg L-1 as C during wet years, and dry and critical 
years, respectively. TOC removal before ozonation is 
another option to control bromate formation by fur-
ther reducing the organic carbon concentration, but 
we did not investigate the effect of TOC on ozonation 
cost (ozonation cost as a function of TOC concentra-
tion) because TOC can typically be removed by other 
treatment processes before ozonation in conventional 
water treatment. 

Estimated total annualized and annual O&M costs of 
UV disinfection for three system sizes (1 to 7, 7 to 
76, 76 to 520 mgd) appear in Table 2. Methods used 
for this estimation are found in USEPA (2005), with 
several important assumptions as follows. These costs 
are estimated by assuming a UV dose of 40 mJ cm-2 
with an uninterrupted power supply (UPS). Low 
and medium pressure lamps are assumed to be 
replaced annually and every six months, respectively. 
Although the effects of water quality changes on UV 
disinfection costs cannot be estimated directly, the 
comparison with ozone oxidation costs under current 
conditions suggests that this technology is poten-
tially cost-effective for upgrading or replacing cur-
rent disinfection and oxidation processes. However, 
UV disinfection uses large amounts of electricity 
and requires regular lamp cleaning (Briggs and oth-
ers 2008; USEPA 2005), which can be expensive. 
Additional pumping to overcome head losses may be 
needed for some sites (USEPA 2005). 

Coagulation already exists in most water treatment 
plants to remove organic matter, so only annual 
O&M costs are considered. The information used to 
estimate the O&M costs of enhanced coagulation 
is collected from Lu and others (2007). The costs 
include aluminum sulfate, polymer, and solid waste 
to be handled, and are developed for implementing 
enhanced coagulation with the TOC removal ratio of 
1.0 every month (Lu and others 2007). Effects of TOC 
concentration on annual O&M cost for three system 
sizes (1 to 7, 7 to 76, and 76 to 430 mgd) are shown 
in Figure 7. TOC concentration is the only water 
quality parameter considered, and TOC is assumed 
to range from 0 to 5 mg L-1 C in this cost estimate, 
since most TOC concentrations detected in the Delta 
from 2003 to 2007 are within this range. Additional 
costs not considered in the estimation may include 
dewatering and disposal of the sludge, and standby 
charges by the contractor.

Table 3 presents total annualized and O&M costs 
of GAC, MF/UF, and NF for various system sizes. 
Several assumptions for each technology are sum-
marized as follows. For GAC, two empty bed contact 
times (EBCTs) and a range of reactivation frequencies 
(90, 240, and 360 days) are considered to account for 
variability in source water quality. For MF/UF and 
NF, costs are provided for a design feed water tem-
perature of 10 ºC, and other assumptions including 
pumping, land cost, backwash disposal, brine dis-
charge, etc. follow the EPA’s document. For the same 
system size, both total annualized and annual O&M 
costs are lowest for GAC, followed by MF/UF, and 
then NF, which is the most costly. We did not calcu-
late the effects of water quality changes on costs due 
to the lack of information. 

We estimated the annualized capital costs of a MIEX 
system for different system sizes, but did not esti-

Table 2  Total annualized and annual O&M costs of UV disinfection process for systems of different sizes

size of system (mgd) 1 – 7 7 – 76 76 – 520

Total Annualized Cost ($ af-1) 21 – 105 10 – 22 6 – 12

Annual O&M Cost ($ af-1) 6 – 27 2 – 12 2 – 7

The costs were converted to 2007 dollars using deflators from Engineering News Record and the Bureau of Labor Statistics.



september 2010

13

Treatment strategies for Various Water Quality 
scenarios

DBP formation is a complex process involving sev-
eral chemical constituents in the water source as well 
as various reactions with the disinfection process. 
Several treatment approaches often are available for 
reducing DBP precursors to prevent DBP formation, 
instead of changing the disinfection process. The 
least expensive approach to increased bromides in 
Delta source water is likely to be increased treatment 
to remove TOC (Krasner and others 2007; Lu and 
others 2007). Reducing TOC reduces the ozonation 
dose needed for disinfection and reduces the amount 
of carbon available, which both reduce DBP forma-
tion. For example, although GAC is not designed to 
remove bromide, it can reduce TOC enough to reduce 
ozone dosage, which in turn reduces bromate forma-
tion. These methods are not necessarily exhaustive, 
and other methods or variants might provide better 
treatment cost performance than predicted in this 
study.

Figure 8 summarizes possible treatments for various 
Delta TOC and bromide conditions. The concentra-
tion limits of TOC and bromide for various treatment 
strategies are developed by considering the current 
regulatory limit of 10 μg L-1 for bromate (Krasner 
and others 2007) and using studies prepared by 
AwwaRF (now Water Research Foundation) (Briggs 
and others 2008) and MWDSC (Krasner and others 
2007; Lu and others 2007), and information provided 
by the Santa Clara Valley Water District (SCVWD) 
and the Alameda County Water District. Ozonation is 
assumed as the base treatment technology for disin-

TOC (mg/L)

0 1 2 3 4 5

A
ve

ra
ge

 A
nn

ua
l O

&
M

 C
os

t (
$/

A
F)

5

10

15

20

25

30

35

40

1 - 7 mgd
7 - 76 mgd
76 - 430 mgd

 
Figure 7  Effects of total organic carbon concentration on annu-
al operation and maintenance cost of enhanced coagulation

 

mate annual O&M cost due to the lack of data. Based 
on the data from CALFED (2005), it is calculated 
that annualized capital cost ranges from $53 to $23 
per acre-foot for system sizes between 10 and 150 
mgd. However, using the data from Briggs and oth-
ers (2008) we estimated the annualized capital cost 
and annual O&M cost to be $105 and $34 per af, 
respectively, for a system size of 100 mgd. Economy 
of scale is not observed between these two studies, 
perhaps due to site-specific operations or different 
safety factors.

Table 3  Total annualized cost and O&M costs of selected technologies for DBP precursor removal

Treatment
system size (mgd)

1 – 7 7 – 76 76 – 520

Granular Activated Carbona Total Annualized Cost ($ af -1) 137 – 877 62 – 282 39 – 146
Annual O&M Cost ($ af -1) 44 – 568 21 – 126 18 – 74

Microfiltration/Ultrafiltration
Total annualized Cost ($ af -1) 301 – 554 214 – 301 158 – 214
Annual O&M Cost ($ af -1) 113 – 207 91 – 113 82 – 91

Nanofiltration
Total Annualized Cost ($ af -1) 464 – 584 364 – 464 293 – 364
Annual O&M Cost ($ af -1) 256 – 345 225 – 256 209 – 225

a. The maximum system size considered for granular activated carbon is 430 mgd instead of 520 mgd.



san francisco estuary & watershed science

14

fection and oxidation; it is used in many water treat-
ment plants for Delta waters (Chen and others 2008). 
GAC and MIEX are considered for high concentra-
tions of TOC and bromide, respectively. Besides ozone 
with GAC, enhanced coagulation with post-ozonation 
is also effective for high TOC and low bromide condi-
tions (not shown in the figure). For medium bromide 
concentrations—0.4 mg L-1 was examined in Briggs 
and others (2008)—MIEX following coagulation could 
improve bromide removal by removing competing 
anions (NOM and alkalinity) through coagulation. 
For high bromide concentrations (0.8 mg L-1 tested 
in the study) MIEX placed before ultrafiltration 
removed both bromide and TOC. Although likely an 
expensive process, MIEX seems capable of control-
ling NOM (and TOC) and low-affinity ions such as 
bromide (Briggs and others 2008). Changing from 
ozonation to UV light irradiation for disinfection is 
another alternative for high concentrations of bro-
mide. Besides high turbidity and suspended solids, 
high organic carbon levels interfere with UV trans-
mittance as well, reducing UV efficacy (USEPA 2005). 
However, for systems with high DOC levels, UV light 
irradiation is recommended to be applied after treat-
ment processes that remove organic carbon, circum-
venting organic carbon interference (USEPA 2005).

Other technologies, such as NF and RO, also can 
help minimize TOC and bromide levels but may have 

higher treatment costs, so only GAC and MIEX are 
considered. In some cases, GAC may be more expen-
sive than MF/UF for DBP precursor removal, such as 
in California, since GAC may only last one to three 
months. When the bromide concentration is high, the 
treatment cost might be higher with the combina-
tion of ozone/MIEX than with UV (cost difference not 
shown in Figure 8). 

Each ozone plant will have different ozone and/or 
bromide limits because of site-specific operations or 
different safety factors employed by the water agen-
cies for water quality standards. For example, the 
MWDSC -operated Mills Water Treatment Plant by 
that uses ozonation for disinfection and oxidation 
can only handle bromide levels of up to 0.3 mg L-1 
when treating Delta water with TOC levels less than 
4 mg L-1 (Lu and others 2007). However, a pilot 
study conducted by the SCVWD in 2000 found that 
source water with bromide concentration as high as 
0.6 mg L-1 can still meet a 8 μg L-1 of bromate con-
centration goal when the ozone dose was 2 mg L-1 at 
pH 6.4 (Zhou 2008). For the CCWD, bromide is also 
not a problem when the TOC concentration is low 
(Briggs and others 2008). In addition, some plants 
have sufficient free chlorine or chloramines contact 
downstream of ozonation to achieve additional disin-
fection credit, which also may affect treatability lim-
its for some treatment plants and locations. 

Treatment Costs for Disinfection Alternatives at 
Delta Locations

To understand how water quality at different Delta 
locations affects treatment costs, we used cost infor-
mation for unit treatment technologies to estimate the 
costs required to treat Delta water, as summarized in 
Table 4. We considered disinfection processes includ-
ing chlorine, ozone, and UV and enhanced coagula-
tion since the costs of these technologies depend on 
the concentrations of bromide and organic carbon. 
We estimated costs of ozone and enhanced coagula-
tion using the average concentrations of bromide and 
TOC from 2003 to 2007 at the five intake locations 
examined above (Table 1). Since enhanced coagula-
tion and ozonation are already used in most Delta 
treatment plants, we considered only annual O&M 
costs for these two technologies.

Figure 8  Treatments assumed for different Delta raw water 
qualities

 

TOC 

(mg/l) 
3 - 5 

Bromide (mg/l)

Ozone/GAC

Ozone  

UV/GAC 
with/without 

Ozone/MIEX  
or  

UV

0 0.3 – 0.5

MIEX



september 2010

15

The Sacramento River location, where no urban 
intake currently exists, is used for illustrative pur-
poses. Cost estimated for South Bay and Southern 
California plants assume that these plants export 
Delta water at Banks. Different water quality issues 
might occur for South Bay and Southern California 
water treatment plants, affecting the quality of their 
source waters taken from South Delta pumps, such as 
their blending of Delta, non-Delta, and stored water 
sources. True treatment costs of scenarios involving 
other source waters or technologies will likely dif-
fer from the estimates provided here. However, these 
estimates should provide insights into general or 
potential magnitudes of Delta water quality effects.

Recently, the CCWD built a new 40-mgd water treat-
ment plant for a capital cost of approximately $48 
million, with full-capacity operating costs of roughly 
$2 million per year (Briggs 2008). For a 5% interest 

rate, the total annualized treatment cost is roughly 
$100 per acre-foot. For the water treatment plant 
operated by the City of Sacramento that collects 
water from the Sacramento River, calculated operat-
ing costs were roughly $300 per acre-foot (Peifer, City 
of Sacramento). Inconsistent cost accounting across 
agencies prevents cost comparisons among actual 
plants for our study. However, as compared to the 
costs from these full-scale plants, the relatively lower 
costs in Table 4, which address only coagulation and 
disinfection, indicate that the cost estimation in this 
study is probably not over-stated.

At locations with low bromide concentrations (the 
Sacramento River at Hood), ozonation and UV costs 
are similar. Ozonation cost increases significantly 
with bromide concentration, with UV disinfection 
combined with other treatments eventually having 
an apparently lower cost (the CCWD). Ultraviolet is 

Table 4  Summary of estimated treatment costs of treating current Delta water

Plant and Intake Location system size (mgd) Treatment Estimated Costs ($ af-1)a

Sacramento River b 
(Hood; Medium Plant)

7 – 76

Enhanced coagulation/Chlorinec 19 – 25

Enhanced coagulation/Ozoned 37 – 62

Enhanced coagulation/UV 28 – 45

Sacramento River b 
(Hood; Large Plant)

76 – 520

Enhanced coagulation/Chlorinec 18 – 22

Enhanced coagulation/Ozoned 35 – 40

Enhanced coagulation/UV 24 – 33

North Bay Aqueduct 7 – 76
Enhanced coagulation/Ozoned 54 – 81

Enhanced coagulation/UV 44 – 65

Contra Costa Water District 7 – 76
Enhanced coagulation/Ozoned 66 – 91

Enhanced coagulation/UV 32 – 50

South Bay
(South Delta Export)

7 – 76
Enhanced coagulation/Ozoned 53 – 78

Enhanced coagulation/UV 33 – 51

Southern California
(South Delta Export)

76 – 520
Enhanced coagulation/Ozoned 46 – 53

Enhanced coagulation/UV 25 – 35

a For illustrative purposes. Currently no urban intakes here.
b Enhanced coagulation/chorine is not possible for other plants. Only the base cost is listed based on the current drinking water treatment processes used 

at this location.
c Only annual O&M costs were used for enhanced coagulation and ozonation since these are already used in most Delta treatment plants; annualized total 

costs (annualized capital cost and annual O&M cost) were used for other treatment technologies. 
d Costs of ozonation and enhanced coagulation were estimated using the average concentration of TOC and bromide at Delta intake locations from 2003 